

ALADDIN SCIENTIFIC CORPORATION

14078 Meridian Parkway, Riverside, CA. 92518

Certificate of Analysis

Date of Testing: 2023-06-05 15:38:47
Date of Next Testing: 2026-06-04 15:38:47
Product Name: **Copper**
CAS Number: 7440-50-8
Specifications & Purity: shot, -3-+14 mesh, 99%
Lot #: E2330616
SKU #: **C434794**
Analysis: **214330**

Parameter	Limit Values	Result
Assay	99-100 (%)	99.99%
Appearance(C434794)	Red to Very Dark Red and Red-Brown and Brown-Red Metallic Pellets	Red to Very Dark Red and Red-Brown and Brown-Red Metallic Pellets
Major Analysis Conforms(Confirms Copper Component)	Confirmed	Confirmed
Size(-3 to +14 Mesh)	Conforms	Conforms



John Su
QA & QC Manager